

ANALYZED BY:

Anresco Laboratories
1375 Van Dyke Avenue,
San Francisco, CA 94124
C8-18-0000020-TEMP

CLIENT:

PO#: 2



SAMPLE INFORMATION

Sample No.: 1021758
Product Name: Blueberry Afgoo
Matrix: Other
Batch #: 102865
PO Number: 2

Date Received: 02/25/2019
Date Reported: 03/06/2019

TEST SUMMARY

Heavy Metal Screen: ✔ Pass
Overall: ✔ Pass

HEAVY METAL SCREEN ✔ Pass

03/05/2019

Instrument: ICP-MS

Analyte	LOD / LOQ (µg/g)	Findings (µg/g)	Limit (µg/g)	Status
Arsenic	0.02/0.05	ND	0.2	Pass
Cadmium	0.02/0.05	ND	0.2	Pass
Mercury	0.02/0.05	ND	0.1	Pass
Lead	0.02/0.05	ND	0.5	Pass

(-) = Not Tested, ND = None Detected, <LOQ = Below Limit of Quantitation, LOD = Limit of Detection

Reported by


Vu Lam
Lab Co Director



Scan to verify